Pier impQrt

NOTICE DE MONTAGE
30040300 - ARMOIRE PAROS

LISTE DES PIECES

A=1PC B =2PCS C=1PC D=1PC E=1PC
/1 f\
=7 1 T
T : ]
,?
— ?
/ / 3 ; \
—1] | J' .L
DETAIL VISSERIE
@ vl ® @ ® ® @ ©
M6x35 = 16PC | 6.5x16 = 16PC | 6.5x12 = 16PC |M4x28 = 2PC | 28x28 = 2PC| M4x40 = 6PC |2x25x 40 = 6PC | M4x20 = 12PC |4x30x60 = 1PC
(©) D | | o = | O | —=




ETAPE 1 ETAPE 2

VWt

/

DOS FACE EXTERIEURE




ETAPE 4

CADRE INTERIEUR

ETAPE 3

,,,,,,,

,,,,,,

,,,,,,,

/[

\E

TRVt

/

© A\ -

,,,,,,

/




crape s /

Support plat

4

//
<
\\
\

Support plat \\\\

j

7

ETAPE 6

)\

\






